XI. REPLACEMENT PARTS LIST

- 14-



Part No. Description QTY
CNP40S001 Hex bolt M10x20 1
CNP40S002 Cushion 10 1
CNP40S003 Large Plain washer ®10 1
CNP40S004 Pulley, driven 1
CNP40S005 Hex socket bolt M6X20 8
CNP40S006 Cushion 6 9
CNP40S007 Plain washer 96 10
CNP40S008 Case cover for pulley 1
CNP40S009 Paper cushion 1
CNP40S010 Large Plain washer @8 3
CNP40S011 Hex bolt M8x30 3
CNP40S012 Cushion @8 9
CNP40S013 Plain washer @8 6
CNP40S014 Hex flange nut M8 7
CNP40S015 Hex Lock nut M12 8
CNP40S016 Cushion ™12 8
CNP40S017 Large Plain washer ®12 8
CNP40S018 Shock absorber for vibrating plate 4
CNP40S019 Plain washer ®12 8
CNP40S020 Hex nut M12 4
CNP40S021 Oil plug M12X1.25 2
CNP40S022 Aluminum washer ™12 2
CNP40S023 Oil seal 35x52x7 1
CNP40S024 Deep groove bearing 6209-2Z 2
CNP40S025 Flat key 8x16 1
CNP40S026 Ecc. Rotary shaft 1
CNP40S027 Case cover / shut-off 1
CNP40S028 Base Plate 1
CNP40S029 Rubber mat black color 1
CNP40S030 Wheel assy 1

CNP40S030-1 Plain washer ®16x3 4
CNP40S030-2 Wheel 2
CNP40S030-3 Bracket of wheel 1
CNP40S030-4 Reamed hole screw M10 2

-15-




CNP40S030-5 Circlip 16 2
CNP40S031 Throttle lever assy 1
CNP40S031-1 Throttle lever 1
CNP40S031-2 Throttle cable 1
CNP40S032 Hex half tooth bolt M12X60 2
CNP40S033 Rubber coupling for handle 2
CNP40S034 Handle liner 2
CNP40S035 Foldable handle,lower 1
CNP40S036 Fixing screw for foldable handle 2
CNP40S037 Washer for foldable handle 2
CNP40S038 Plum nut for foldable handle 2
CNP40S039 Foldable handle,upper 1
CNP40S040 Hex socket bolt M8X25 6
CNP40S041 Protective frame 1
CNP40S042 Clamp of wheel 1
CNP40S043 Belt Cover 1
CNP40S044 Hex bolt M6X45 1
CNP40S045 Hex Lock nut M6 1
CNP40S046 Hex bolt M6X20 1
CNP40S047 Large Plain washer @6 1
CNP40S048 Large Plain washer 4.75*40 1
CNP40S049 Clutch assy 1
CNP40S050 Belt A24 1
CNP40S051 Engine 1
CNP40S052 Plate for engine mounting 1
CNP40S053 Rubber coupling for handle 2
CNP40S054 Hex half tooth bolt M12X65 2
CNP40S055 Hex bolt M8X25 4
CNP40S056 Large Plain washer ©8 4

- 16 -




3904607987

Plate compactor XTP11
Espina Finland

- Yoo ™~
/ ,,E'——w.\!_ = ™,
// - ‘—:‘w s 8 \\_\
(’_f;?ﬁ\
S
[
S .n o ‘
1— T —
i _é}izgt 513
P \\-‘-:};"— e k




3904607987

Plate compactor XTP11
Espina Finland




3904607987

o
T
X
—
L
0
@
Q
S
o]
o
2
<
o

°
c
)
£
R
©
£
o
7
L




3904607987

Plate compactor XTP11
Espina Finland

. 12

11




3904607987

Plate compactor XTP11
Espina Finland




o
T
X
—_
9
O
©
o
£
Q
&)
2
T
o

°
c
)
£
R
©
£
o}
7
L

3904607987




3904607987

Plate compactor XTP11

Espina Finland

Main products Spare part list

3904607987 191313 - 0131 - HP800S/HP1000S MOTOR (Loncin) - -

Spare Description additional Item Abb. ConstructStatus
3904604046 starter kit 1 A *
3908301364 bolt, flange M6x8 3 A *
3904601091 On/Off switch Loncin G200F EURO5 5 A *
3904604071 muffler cpl. 1 B *
3904604064 exhaust gasket graphite 0.Abb. B *
3904604053 guard 0.Abb. B *
3904604057 muffler 0.Abb. B *
3904604056 carburetor SP T020 @16 1 C *
5906205016 gasket air cleaner 13 C *
3904604067 gasket set carburetor (1 Satz = 4 Stiick) 13, 14 C *
3904604045 Air filter 1 D *
3904604072 air filter element 4 D *
3904604073 air filter element part D5 5 D *
3904604066 gasket set for engine Loncin-Motor 4,7,10 E H4, 14, 17
3904604061 sparking plug E7RTC 6 E *
3904604077 flywheel comp. 1 F *
3904604060 spark plug sleeve with cable and ignition coil 2 F *
02093348 Hexagon bolt M6x25 3 F *
3904601274 fan, cooling 4 F *
3904601089 sparking plug connector zu Teil 2 F *
3904604074 spring, governor part G3 3 G *
3904604075 spring throttle return part G8 8 G *
3904601175 dc converter 5 H *
3904604052 oil filter plug 2 | *
3904604069 piston ring set part J 1 1 J *




Main products Spare part list

3904607987

Plate compactor XTP11
Espina Finland

3904607987 191313 - 0131 - HP800S/HP1000S MOTOR (Loncin) - -

Spare Description additional Item Abb. ConstructStatus
3904604068 piston part J 3 3 J *

3904604065 connecting rod cpl. 56 J

3904604055 fuel tank cap @73x20 1 L

3905409055 fuel filter 2 L

3904604050 tank pc 08 3214 L

3904601190 fuel filter 4 L

3911201024 flange screw M6x16 verzinkt, 8.8 8 L

3904604070 rubber snubber (1set=3pcs.) 9 L

1! Do you know: From now on you can view spare parts lists in our spare parts shop and order spare parts
and accessories directly. More information can be found here: https://www.scheppach.com/Shop.aspx



